sr’l RF Test Report of HUAWEI G526-L33, G526-L33
FCC ID: QISG526-L33

- W

Security Level: Public

HUAWEI
Test Test Test Test Occup'ied Emission .
Band adle Bandwidth | channel Test RB Bandwidth Bandwidth Verdict

[MHZ] [MHZz]
LCH RB6#0 1.09 1.28 Pass
1.4 MCH RB6#0 1.09 1.29 Pass
HCH RB6#0 1.09 1.29 Pass
LCH RB15#0 2.70 2.96 Pass
3 MCH RB15#0 2.70 2.95 Pass
HCH RB15#0 2.70 2.95 Pass
LCH RB25#0 451 4.95 Pass
5 MCH RB25#0 451 4.95 Pass
LTEMTML HCH RB25#0 451 4.95 Pass
LCH RB50#0 8.98 9.58 Pass
10 MCH RB50#0 8.98 9.56 Pass
HCH RB50#0 8.97 9.58 Pass
LCH RB75#0 13.46 14.29 Pass
15 MCH RB75#0 13.46 14.31 Pass
HCH RB75#0 13.43 14.30 Pass
LCH RB100#0 17.95 19.00 Pass
20 MCH RB100#0 17.95 19.04 Pass
BANDA4 HCH RB100#0 17.91 18.96 Pass
LCH RB6#0 1.09 1.29 Pass
14 MCH RB6#0 1.09 1.30 Pass
HCH RB6#0 1.09 1.27 Pass
LCH RB15#0 2.70 2.98 Pass
3 MCH RB15#0 2.70 2.99 Pass
HCH RB15#0 2.70 2.99 Pass
LCH RB25#0 451 4.94 Pass
5 MCH RB25#0 4.50 4.94 Pass
LTEMTM? HCH RB25#0 4.50 4.92 Pass
LCH RB50#0 8.96 9.55 Pass
10 MCH RB50#0 8.97 9.56 Pass
HCH RB50#0 8.95 9.56 Pass
LCH RB75#0 13.46 14.34 Pass
15 MCH RB75#0 13.47 14.33 Pass
HCH RB75#0 13.43 14.31 Pass
LCH RB100#0 17.94 19.00 Pass
20 MCH RB100#0 17.93 19.00 Pass
HCH RB100#0 17.89 18.99 Pass
BAND? | LTE/TML . LCH RB25#0 451 4.95 Pass
MCH RB25#0 451 4.95 Pass
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é"& RF Test Report of HUAWEI G526-L33, G526-L33

Hum,Tg. FCC ID: QISG526-L33 Security Level: Public
Test Test Test Test Occup'ied Emission .
Band adle Bandwidth | channel Test RB Bandwidth Bandwidth Verdict

[MHZ] [MHZz]

HCH RB25#0 451 4.99 Pass

LCH RB50#0 9.00 9.63 Pass

10 MCH RB50#0 9.00 9.59 Pass
HCH RB50#0 8.99 9.63 Pass

LCH RB75#0 13.49 14.32 Pass

15 MCH RB75#0 13.47 14.28 Pass
HCH RB75#0 13.46 14.30 Pass

LCH RB100#0 17.98 19.03 Pass

20 MCH RB100#0 17.96 19.03 Pass
HCH RB100#0 17.92 18.97 Pass

LCH RB25#0 4.51 4.92 Pass

5 MCH RB25#0 4.50 491 Pass
HCH RB25#0 451 4.95 Pass

LCH RB50#0 8.98 9.57 Pass

10 MCH RB50#0 8.98 9.62 Pass
LTETM2 HCH RB50#0 8.98 9.56 Pass
LCH RB75#0 13.49 14.42 Pass

15 MCH RB75#0 13.48 14.44 Pass
HCH RB75#0 13.46 14.46 Pass

LCH RB100#0 17.97 19.03 Pass

20 MCH RB100#0 17.95 19.00 Pass
HCH RB100#0 17.92 19.06 Pass
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

Part Il - Test Plots

4.1 For GSM

4.1.1 Test Band = GSM850
4.1.1.1 Test Mode = GSM/TM1

4.1.1.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 03:51:02 PM &pr 24, 2013

Center Freq 824.200000 MHz Center Freq: 824.200000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 JB Radio Device: BTS

Mkr1 824.188 MHz

Ref Offset 12.7 dB

Ref 47.70 dBm 29.462 dBm

CenterFreq
824.200000 MHz

CF Step

Center 824.2 MHz Span 1 MHz 100.000 kHz

Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms -A—“t° Han

Occupied Bandwidth Total Power 39.7 dBm Freq Offset
245.73 kHz 0 H=

Transmit Freq Error -199 Hz OBW Power 99.00 %
x dB Bandwidth 319.0 kHz x dB -26.00 dB

msG i Alignment Completed
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.1.1.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SOGER e ] SENSE:INT ALIGN AUTO 03:51:21 PM Apr 24, 2013 F
requency

Center Freq 836.600000 MHz Center Freq: 836.600000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 12.7 dB
Ref 47.70 dBm

Center Freq
836.600000 MHz

CF Step
100.000 kHz
Auto Man

Center 836.6 MHz Span 1 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms —————

Occupied Bandwidth Total Power 39.4 dBm FreqOffset
245.84 kHz gz

Transmit Freq Error 326 Hz OBW Power 99.00 %

x dB Bandwidth 319.0 kHz x dB -26.00 dB

meG i File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.1.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGM AUTO 03:51:41 PM &pr 24, 2013 F
requency

Center Freq 848.800000 MHz Center Freq: 848.800000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 848.802 MHZ
Ref 4770 dBm 30.261 dBm

Center Freq
848.800000 MHz

CF Step

100.000 kHz
enter 848.8 MHz Span 1 MHz|{Fes Man

Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms —————

Occupied Bandwidth Total Power 39.2 dBm FreqOffset
245.43 kHz gz

Transmit Freq Error 1.090 kHz OBW Power 99.00 %

x dB Bandwidth 313.2 kHz x dB -26.00 dB

meG i File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.1.1.2 Test Mode = GSM/TM2

4.1.1.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:03:24 PM &pr 24, 2013

Center Freq 824.200000 MHz Center Freq: 824.200000 MHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 JdB Radio Device: BTS

Mkr1 824.184 MHz

Ref Offset 12.7 dB

Ref 42.70 dBm 24.933 dBm

CenterFreq
824.200000 MHz

CF Step

100.000 kHz
Center 824.2 MHz Span 1 MHz{{Fes Man

#Res BW 10 kHz #VBW 30 kHz Sweep 124 ms ————

Occupied Bandwidth Total Power 33.2dBm Freq Offset

244.47 kHz 0 Hz

Transmit Freq Error 487 Hz OBW Power 99.00 %
x dB Bandwidth 307.1 kHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.1.1.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGM AUTO 04:03:43 PM &pr 24, 2013 F
requency

Center Freq 836.600000 MHz Center Freq: 836.600000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 836.586 MHZ
Ref 42,70 dBMm 24.889 dBm

Center Freq
836.600000 MHz

CF Step

100.000 kHz
Center 836.6 MHz Span 1 MHz|{Fes Man

#Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms —————

Occupied Bandwidth Total Power 33.2dBm FreqOffset
244.04 kHz gz

Transmit Freq Error 738 Hz OBW Power 99.00 %

x dB Bandwidth 314.4 kHz x dB -26.00 dB

meG i File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.1.1.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGM AUTO 04:04:03 PM &pr 24, 2013 F
requency

Center Freq 848.800000 MHz Center Freq: 848.800000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 848.805 MHzZ
Ref 42,70 dBMm 25.444 dBm

Center Freq
848.800000 MHz

CF Step

100.000 kHz
Center 848.8 MHz Span 1 MHz|{Fes Man

#Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms —————

Occupied Bandwidth Total Power 32.9dBm FreqOffset
245.77 kHz gz

Transmit Freq Error 132 Hz OBW Power 99.00 %

x dB Bandwidth 3086.5 kHz x dB -26.00 dB

meG i File <PICTURE.png> saved
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sw RF Test Report of HUAWEI G526-L33, G526-L33

HuAwer FCC ID: QISG526-L33

Security Level: Public

4.1.2 Test Band = GSM1900

4.1.2.1 Test Mode = GSM/TM1

4.1.2.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW
o R TR I
Center Freq 1.850200000 GHz

#IFGain:Low

Ref Offset 12.9 dB
Ref 47.90 dBm

Occupied Bandwidth

242.56 kHz 0 Hz

-56 Hz
321.5 kHz

Transmit Freq Error
x dB Bandwidth

msG i Alignment Completed

ALIGN AUTO 05:05:50 PM Apr 24, 2013

—» Trig:Free Run

Center Freq: 1.850200000 GHz Frequency

Avg|Hold: 10/10

Radio Std: None

#Atten: 46 JB Radio Device: BTS

Mkr1 1.850227 GHz
25.899 dBm

CenterFreq
1.850200000 GHz

CF Step
100.000 kHz
Auto Man

e =
Freq Offset

Span 1 MHz

#VBW 30 kHz Sweep 12.4 ms

Total Power

OBW Power
x dB

99.00 %
-26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.1.2.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SOGER e ] SENSE:INT ALIGN AUTO 05:06:09 PM Apr 24, 2013 F
requency

Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 1.879965 GHz
Ref 47.60 dBMm 25.491 dBm

Center Freq
1.880000000 GHz

CF Step

100.000 kHz
Span 1 MHz Auto Man

#VBW 30 kHz Sweep 12.4 ms —————
Occupied Bandwidth Total Power 35.5 dBm FreqOffset
246.19 kHz HEs
Transmit Freq Error 34 Hz OBW Power 99.00 %
x dB Bandwidth 317.3 kHz x dB -26.00 dB

meG i File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.1.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SOGER e ] SENSE:INT ALIGN AUTO 05:06:29 PM Apr 24, 2013 F
requency

Center Freq 1.909800000 GHz Center Freq: 1.903800000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 1.909771 GHz
Ref 47.60 dBMm 25.092 dBm

Center Freq
1.909800000 GHz

CF Step

100.000 kHz
Span 1 MHz Auto Man

#VBW 30 kHz Sweep 12.4 ms —————
Occupied Bandwidth Total Power 35.1 dBm FreqOffset
245.11 kHz HEs
Transmit Freq Error 308 Hz OBW Power 99.00 %
x dB Bandwidth 320.2 kHz x dB -26.00 dB

meG i File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.1.2.2 Test Mode = GSM/TM2

4.1.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 05:17:41 PM &pr 24, 2013

Center Freq 1.850200000 GHz Center Freq: 1.850200000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 JdB Radio Device: BTS

Mkr1 1.850207 GHz

Ref Offset 12.9 dB

Ref 42.90 dBm 24.874 dBm

CenterFreq
1.850200000 GHz

CF Step

100.000 kHz
Center 1.85 GHz Span 1 MHz{{Fes Man

#Res BW 10 kHz #VBW 30 kHz Sweep 124 ms ————

Occupied Bandwidth Total Power 32.0dBm Freq Offset

245.48 kHz 0 Hz

Transmit Freq Error -795 Hz OBW Power 99.00 %
x dB Bandwidth 311.6 kHz x dB -26.00 dB

mse i Alignment Completed
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.1.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SOGER e ] SENSE:INT ALIGN AUTO 05:15:01 PM Apr 24, 2013 F
requency

Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 1.879926 GHz
Ref 42.60 dBMm 23.017 dBm

Center Freq
1.880000000 GHz

CF Step

100.000 kHz
Center 1.88 GHz Span 1 MHz|{Fes Man

#Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms —————

Occupied Bandwidth Total Power 31.9 dBm FreqOffset
243.92 kHz gz

Transmit Freq Error 796 Hz OBW Power 99.00 %

x dB Bandwidth 319.0 kHz x dB -26.00 dB

meG i File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.1.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SOGER e ] SENSE:INT ALIGN AUTO 05:15:20 PM Apr 24, 2013 F
requency

Center Freq 1.909800000 GHz Center Freq: 1.903800000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 1.909871 GHz
Ref 42.60 dBMm 24.340 dBm

Center Freq
1.909800000 GHz

CF Step

100.000 kHz
Center 1.91 GHz Span 1 MHz|{Fes Man

#Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms —————

Occupied Bandwidth Total Power 31.8 dBm FreqOffset
242.86 kHz gz

Transmit Freq Error -352 Hz OBW Power 99.00 %

x dB Bandwidth 312.0 kHz x dB -26.00 dB

meG i File <PICTURE.png> saved
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sw RF Test Report of HUAWEI G526-L33, G526-L33

Huawer FCC ID: QISG526-L33 Security Level: Public
4.2 For UMTS

4.2.1 Test Band = WCDMAS850

4.2.1.1 Test Mode = UMTS/TM1

4.2.1.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e : ALIGM AUTO 04:45:53 PM &pr 24, 2013

Center Freq 826.400000 MHz Center Freq: 826.400000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
H#IEGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 825.43 MHz
Ref 42,70 dBMm 16.170 dBm

Center Freq
826.400000 MHz

CF Step

Center 826.4 MHz Span 10 MHz| RSt

#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 msfons Man

Occupied Bandwidth Total Power Freq Offset
4.1498 MHz 2z

Transmit Freq Error 13.343 kHz OBW Power 99.00 %
x dB Bandwidth 4.642 MHz x dB -26.00 dB

msG i) Alignment Completed
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.2.1.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGM AUTO 04:46:51 PM &pr 24, 2013 F
requency

Center Freq 836.400000 MHz Center Freq: 836.400000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 837.64 MHz
Ref 42,70 dBMm 18.682 dBm

Center Freq
836.400000 MHz

CF Step

Center 836.4 MHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms —————

Occupied Bandwidth Total Power 31.6 dBm FreqOffset
4.1677 MHz gz

Transmit Freq Error 3.138 kHz OBW Power 99.00 %

x dB Bandwidth 4.663 MHz x dB -26.00 dB

meG i File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.2.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGM AUTO 04:47:08 PM &pr 24, 2013 F
requency

Center Freq 846.600000 MHz Center Freq: 846.600000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 845.75 MHz
Ref 42,70 dBMm 19.413 dBm

Center Freq
846.600000 MHz

CF Step

Center 846.6 MHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms —————

Occupied Bandwidth Total Power 32.4 dBm FreqOffset
4.1634 MHz gz

Transmit Freq Error -7.967 kHz OBW Power 99.00 %

x dB Bandwidth 4.674 MHz x dB -26.00 dB

meG i File <PICTURE.png> saved
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sw RF Test Report of HUAWEI G526-L33, G526-L33

Huawer FCC ID: QISG526-L33 Security Level: Public

4.2.2 Test Band = WCDMA1900

4.2.2.1 Test Mode = UMTS/TM1

4.2.2.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 05:26:16 AM Apor 25, 2013

Center Freq 1.852400000 GHz Center Freq: 1.852400000 GHz Radio Std: None
Trig: Free Run Avg|Hold:>10/M0

——
#IFGain:Low #Atten: 46 JB Radio Device: BTS

Ref Offset 13.1 dB
Ref 43.10 dBm

Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms

Occupied Bandwidth Total Power
4.1498 MHz

Transmit Freq Error 8.009 kHz OBW Power 99.00 %
x dB Bandwidth 4.675 MHz x dB -26.00 dB

msG | i) Alignment Completed

Frequency

CenterFreq
1.852400000 GHz

CF Step
1.000000 MHz
Auto Man

Freq Offset
0 Hz
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.2.2.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGM AUTO 05:26:32 AM Apr 25, 2013 F
requency

Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 13.1 dB
Ref 43.10 dBm

Center Freq
1.880000000 GHz

CF Step

1.000000 MHz
Span 10 MHz e Man

#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms —————

Occupied Bandwidth Total Power 30.3 dBm FreqOffset
4.1633 MHz gz

Transmit Freq Error 5.263 kHz OBW Power 99.00 %

x dB Bandwidth 4.668 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.2.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGM AUTO 05:26:49 AM Apr 25, 2013 F
requency

Center Freq 1.907600000 GHz Center Freq: 1.907600000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 13.1 dB
Ref 43.10 dBm

Center Freq
1.907600000 GHz

CF Step

1.000000 MHz
Span 10 MHz e Man

#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms —————

Occupied Bandwidth Total Power 29.7 dBm FreqOffset
4.1676 MHz gz

Transmit Freq Error 3.668 kHz OBW Power 99.00 %

x dB Bandwidth 4.661 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved

Report No: Huawei Proprietary and Confidential Page 84 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI G526-L33, G526-L33

Huawer FCC ID: QISG526-L33 Security Level: Public

4.2.3 Test Band = WCDMA1700

4.2.3.1 Test Mode = UMTS/TM1

4.2.3.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 10:14:21 AM Apr 25, 2013

Center Freq 1.712400000 GHz Center Freq: 1.712400000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 JB Radio Device: BTS

Ref Offset 13.1 dB
Ref 43.10 dBm

Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms

Occupied Bandwidth Total Power
4.1600 MHz

Transmit Freq Error -3.886 kHz OBW Power 99.00 %
x dB Bandwidth 4.665 MHz x dB -26.00 dB

msG | i) Alignment Completed

Frequency

CenterFreq
1.712400000 GHz

CF Step
1.000000 MHz
Auto Man

Freq Offset
0 Hz

Report No: Huawei Proprietary and Confidential
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Huawel FCC ID: QISG526-L33 Security Level: Public

4.2.3.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGM AUTO 10:14:37 AM Apr 25, 2013 F
requency

Center Freq 1.732600000 GHz Center Freq: 1.732600000 GHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 13.1 dB
Ref 43.10 dBm

Center Freq
1.732600000 GHz

CF Step

1.000000 MHz
Span 10 MHz e Man

#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms —————

Occupied Bandwidth Total Power 31.6 dBm FreqOffset
4.1656 MHz gz

Transmit Freq Error 49 Hz OBW Power 99.00 %

x dB Bandwidth 4.671 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.2.3.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGM AUTO 10: 14154 AM Apr 25, 2013 F
requency

Center Freq 1.752600000 GHz Center Freq: 1.752600000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 13.1 dB
Ref 43.10 dBm

Center Freq
1.752600000 GHz

CF Step

1.000000 MHz
Span 10 MHz e Man

#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms —————

Occupied Bandwidth Total Power 31.3 dBm FreqOffset
4.1616 MHz gz

Transmit Freq Error -2.216 kHz OBW Power 99.00 %

x dB Bandwidth 4.664 MHz x dB -26.00 dB
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sw RF Test Report of HUAWEI G526-L33, G526-L33

Huawer FCC ID: QISG526-L33 Security Level: Public
4.3 For LTE

4.3.1 Test Band = BAND4
4.3.1.1 Test Mode = LTE/TM1
4.3.1.1.1 Test Bandwidth =1.4
4.3.1.1.1.1 Test Channel = LCH

4.3.1.1.1.1.1 Test RB = RB6#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 02:26:23 PM &pr 25, 2013

Center Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #RAtten: 36 dB Radio Device: BTS

Mkr1 1.7107616 GHz

Ref Offset 13.1 dB

Ref 30.00 dBm 11.183 dBm

CenterFreq
1.710700000 GHz

CF Step
280.000 kHz
Auto Man

G |
Occupied Bandwidth Total Power 24.7 dBm Freq Offset

1.0915 MHz 0 Hz

Transmit Freq Error -2.401 kHz OBW Power 99.00 %
x dB Bandwidth 1.282 MHz x dB -26.00 dB

Span 2.8 MHz
#VBW 82 kHz #Sweep 100 ms
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.1.2 Test Channel = MCH

4.3.1.1.1.2.1 Test RB = RB6#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:29:52 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.732500000 GHz

CF Step
280.000 kHz
Auto Man

(B |
Occupied Bandwidth Total Power 24.8 dBm Freq Offset

1.0923 MHz 0 Hz

Transmit Freq Error -2.856 kHz OBW Power 99.00 %
x dB Bandwidth 1.295 MHz x dB -26.00 dB

Span 2.8 MHz
#VBW 82 kHz #Sweep 100 ms

mse 1 Alignment Completed

Report No: Huawei Proprietary and Confidential Page 89 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.1.3 Test Channel = HCH

4.3.1.1.1.3.1 Test RB = RB6#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:31:50 PM &pr 25, 2013

Center Freq 1.754300000 GHz Center Freq: 1.754300000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.754300000 GHz

CF Step
280.000 kHz
Auto Man

(B |
Occupied Bandwidth Total Power 24.8 dBm Freq Offset

1.0904 MHz 0 Hz

Transmit Freq Error -2.594 kHz OBW Power 99.00 %
x dB Bandwidth 1.288 MHz x dB -26.00 dB

Span 2.8 MHz
#VBW 82 kHz #Sweep 100 ms

mse 1 Alignment Completed
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sw RF Test Report of HUAWEI G526-L33, G526-L33

HuAwer FCC ID: QISG526-L33

Security Level: Public

4.3.1.1.2 Test Bandwidth = 3

4.3.1.1.2.1 Test Channel = LCH

4.3.1.1.2.1.1 Test RB = RB15#0

Agilent Spectrum Analyzer - Occupied BW
o R TR I
Center Freq 1.711500000 GHz

#IFGain:Low

Ref Offset 13.1 dB
Ref 30.00 dBm

Occupied Bandwidth

2.6981 MHz 0 Hz

-3.785 kHz
2.958 MHz

Transmit Freq Error
x dB Bandwidth

wsa | 1 File <PICTURE.png> saved

ALIGN AUTO 02:32:13 PM Apr 25, 2013

—» Trig:Free Run

Center Freq: 1.711500000 GHz Frequency

Avg|Hold: 10/10

Radio Std: None

#Atten: 36 JB Radio Device: BTS

Mkr1 1.711092 GHz
9.8335 dBm

CenterFreq
1.711500000 GHz

CF Step
600.000 kHz
Auto Man

e =
Freq Offset

Span 6 MHz

#VBW 180 kHz #Sweep 100 ms

Total Power

OBW Power
x dB

99.00 %
-26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.2.2 Test Channel = MCH

4.3.1.1.2.2.1 Test RB = RB15#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:32:34 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.732500000 GHz

CF Step
600.000 kHz
Auto Man

(B |
Occupied Bandwidth Total Power 24.0 dBm Freq Offset

2.7016 MHz 0 Hz

Transmit Freq Error -2.502 kHz OBW Power 99.00 %
x dB Bandwidth 2.946 MHz x dB -26.00 dB

Span 6 MHz
#VBW 180 kHz #Sweep 100 ms
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.2.3 Test Channel = HCH

4.3.1.1.2.3.1 Test RB = RB15#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:32:55 PM &pr 25, 2013

Center Freq 1.753500000 GHz Center Freq: 1.753500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

MKkr1 1.753596 GHz

Ref Offset 13.1 dB

Ref 30.00dB0 9.4654 dBm

CenterFreq
1.753500000 GHz

CF Step
600.000 kHz
Auto Man

(B |
Occupied Bandwidth Total Power 23.7 dBm Freq Offset

2.6962 MHz 0 Hz

Transmit Freq Error -3.546 kHz OBW Power 99.00 %
x dB Bandwidth 2.951 MHz x dB -26.00 dB

Span 6 MHz
#VBW 180 kHz #Sweep 100 ms

wsa | 1 File <PICTURE.png> saved

Report No: Huawei Proprietary and Confidential Page 93 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.3 Test Bandwidth =5
4.3.1.1.3.1 Test Channel = LCH

4.3.1.1.3.1.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 02:33:18 PM &pr 25, 2013

Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.712500000 GHz

CF Step
1.000000 MHz
Auto Man

Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms

Occupied Bandwidth Total Power Freq Offset
4.5055 MHz L HE

Transmit Freq Error -1.241 kHz OBW Power 99.00 %
x dB Bandwidth 4.954 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.3.2 Test Channel = MCH

4.3.1.1.3.2.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:33:39 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.732500000 GHz

CF Step

1.000000 MHz
Span 10 MHz e Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 23.5dBm Freq Offset

4.5096 MHz 0 Hz

Transmit Freq Error 1.300 kHz OBW Power 99.00 %
x dB Bandwidth 4.951 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.3.3 Test Channel = HCH

4.3.1.1.3.3.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:34:00 PM &pr 25, 2013

Center Freq 1.752500000 GHz Center Freq: 1.752500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.752500000 GHz

CF Step

1.000000 MHz
Span 10 MHz e Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 23.2 dBm Freq Offset

4.5057 MHz 0 Hz

Transmit Freq Error -4.391 kHz OBW Power 99.00 %
x dB Bandwidth 4.953 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.4 Test Bandwidth = 10
4.3.1.1.4.1 Test Channel = LCH

4.3.1.1.4.1.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 02:34:23 PM &pr 25, 2013

Center Freq 1.715000000 GHz Center Freq: 1.715000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Mkr1 1.71634 GHz

Ref Offset 13.1 dB

Ref 30.006BM 7.4681 dBm

CenterFreq
1.715000000 GHz

CF Step
2.000000 MHz
Auto Man

= |
Occupied Bandwidth Total Power Freq Offset

8.9848 MHz 0 Hz

Transmit Freq Error 1.304 kHz OBW Power 99.00 %
x dB Bandwidth 9.585 MHz x dB -26.00 dB

Span 20 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.4.2 Test Channel = MCH

4.3.1.1.4.2.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:34:44 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 1.7339 GHz

Ref Offset 13.1 dB

Ref 30.00dBmM 7.8888 dBm

CenterFreq
1.732500000 GHz

CF Step

2.000000 MHz
Span 20 MHz e Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.8 dBm Freq Offset

8.9836 MHz 0 Hz

Transmit Freq Error 7.220 kHz OBW Power 99.00 %
x dB Bandwidth 9.564 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.4.3 Test Channel = HCH

4.3.1.1.4.3.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:35:05 PM &pr 25, 2013

Center Freq 1.750000000 GHz Center Freq: 1.750000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.750000000 GHz

CF Step

2.000000 MHz
Span 20 MHz e Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.5dBm Freq Offset

8.9728 MHz 0 Hz

Transmit Freq Error -4.817 kHz OBW Power 99.00 %
x dB Bandwidth 9.575 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.5 Test Bandwidth = 15
4.3.1.1.5.1 Test Channel = LCH

4.3.1.1.5.1.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 02:35:28 PM &pr 25, 2013

Center Freq 1.717500000 GHz Center Freq: 1.717500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.717500000 GHz

CF Step
3.000000 MHz
Auto Man

Span 30 MHz
#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms

Occupied Bandwidth Total Power Freq Offset
13.464 MHz L HE

Transmit Freq Error -4.044 kHz OBW Power 99.00 %
x dB Bandwidth 14.29 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.5.2 Test Channel = MCH

4.3.1.1.5.2.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:35:49 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.732500000 GHz

CF Step

3.000000 MHz
Span 30 MHz e Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.5dBm Freq Offset

13.462 MHz 0 Hz

Transmit Freq Error 11.434 kHz OBW Power 99.00 %
x dB Bandwidth 14.31 MHz x dB -26.00 dB

mse 1 Alignment Completed
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.5.3 Test Channel = HCH

4.3.1.1.5.3.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:36:10 PM &pr 25, 2013

Center Freq 1.747500000 GHz Center Freq: 1.747500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.747500000 GHz

CF Step

3.000000 MHz
Span 30 MHz e Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.2 dBm Freq Offset

13.434 MHz 0 Hz

Transmit Freq Error -10.706 kHz OBW Power 99.00 %
x dB Bandwidth 14.30 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.6 Test Bandwidth = 20
4.3.1.1.6.1 Test Channel = LCH

4.3.1.1.6.1.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 02:36:33 PM &pr 25, 2013

Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.720000000 GHz

CF Step
4.000000 MHz
Auto Man

Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms

Occupied Bandwidth Total Power Freq Offset
17.948 MHz L HE

Transmit Freq Error -833 Hz OBW Power 99.00 %
x dB Bandwidth 19.00 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.6.2 Test Channel = MCH

4.3.1.1.6.2.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:36:54 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 1.7381 GHz

Ref Offset 13.1 dB

Ref 30.00dBmM 6.9152 dBm

CenterFreq
1.732500000 GHz

CF Step

4.000000 MHz
Span 40 MHz e Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.2 dBm Freq Offset

17.953 MHz 0 Hz

Transmit Freq Error 18.913 kHz OBW Power 99.00 %
x dB Bandwidth 19.04 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.1.6.3 Test Channel = HCH

4.3.1.1.6.3.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:37:15 PM &pr 25, 2013

Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.745000000 GHz

CF Step

4.000000 MHz
Span 40 MHz e Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.2 dBm Freq Offset

17.913 MHz 0 Hz

Transmit Freq Error 3.150 kHz OBW Power 99.00 %
x dB Bandwidth 18.96 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2 Test Mode = LTE/TM2

4.3.1.2.1 Test Bandwidth = 1.4

4.3.1.2.1.1 Test Channel =LCH

4.3.1.2.1.1.1 Test RB = RB6#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e : ALIGM AUTO 02:37:38 PM &pr 25, 2013

Center Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
H#IEGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 1.7111984 GHzZ
Ref 30.00 dBm 9.6400 dBm

Center Freq
1.710700000 GHz

CF Step
280.000 kHz
Auto Man

Y
Occupied Bandwidth Total Power Freq Offset

1.0888 MHz giiz

Transmit Freq Error 925 Hz OBW Power 99.00 %
x dB Bandwidth 1.286 MHz x dB -26.00 dB

Span 2.8 MHz
#VBW 82 kHz #Sweep 100 ms
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.1.2 Test Channel = MCH

4.3.1.2.1.2.1 Test RB = RB6#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:37:59 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.732500000 GHz

CF Step
280.000 kHz
Auto Man

(B |
Occupied Bandwidth Total Power 23.7 dBm Freq Offset

1.0896 MHz 0 Hz

Transmit Freq Error 1.262 kHz OBW Power 99.00 %
x dB Bandwidth 1.299 MHz x dB -26.00 dB

Span 2.8 MHz
#VBW 82 kHz #Sweep 100 ms

wsa | 1 File <PICTURE.png> saved

Report No: Huawei Proprietary and Confidential Page 107 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.1.3 Test Channel = HCH

4.3.1.2.1.3.1 Test RB = RB6#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:38:20 PM &pr 25, 2013

Center Freq 1.754300000 GHz Center Freq: 1.754300000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 1.7538492 GHz

Ref Offset 13.1 dB

Ref 30.00 dBm 9.6881 dBm

CenterFreq
1.754300000 GHz

CF Step
280.000 kHz
Auto Man

(B |
Occupied Bandwidth Total Power 23.6 dBm Freq Offset

1.0884 MHz 0 Hz

Transmit Freq Error 942 Hz OBW Power 99.00 %
x dB Bandwidth 1.274 MHz x dB -26.00 dB

Span 2.8 MHz
#VBW 82 kHz #Sweep 100 ms

wsa | 1 File <PICTURE.png> saved
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sw RF Test Report of HUAWEI G526-L33, G526-L33

HuAwer FCC ID: QISG526-L33

Security Level: Public

4.3.1.2.2 Test Bandwidth = 3

4.3.1.2.2.1 Test Channel = LCH

4.3.1.2.2.1.1 Test RB = RB15#0

Agilent Spectrum Analyzer - Occupied BW
o R TR I
Center Freq 1.711500000 GHz

#IFGain:Low

Ref Offset 13.1 dB
Ref 30.00 dBm

Occupied Bandwidth

2.6982 MHz 0 Hz

-1.765 kHz
2.984 MHz

Transmit Freq Error
x dB Bandwidth

wsa | 1 File <PICTURE.png> saved

ALIGN AUTO 02:38:43 PM &pr 25, 2013

—» Trig:Free Run

Frequency

Center Freq: 1.711500000 GHz Radio Std: None

Avg|Hold: 10/10

#Atten: 36 JB Radio Device: BTS

Mkr1 1.712508 GHz
8.7820 dBm

CenterFreq
1.711500000 GHz

CF Step
600.000 kHz
Auto Man

e =
Freq Offset

Span 6 MHz

#VBW 180 kHz #Sweep 100 ms

Total Power

OBW Power
x dB

99.00 %
-26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.2.2 Test Channel = MCH

4.3.1.2.2.2.1 Test RB = RB15#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:32:04 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

MKkr1 1.731846 GHz

Ref Offset 13.1 dB

Ref 30.00dBmM 8.8353 dBm

CenterFreq
1.732500000 GHz

CF Step
600.000 kHz
Auto Man

(B |
Occupied Bandwidth Total Power 23.0 dBm Freq Offset

2.7000 MHz 0 Hz

Transmit Freq Error -534 Hz OBW Power 99.00 %
x dB Bandwidth 2.991 MHz x dB -26.00 dB

Span 6 MHz
#VBW 180 kHz #Sweep 100 ms
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.2.3 Test Channel = HCH

4.3.1.2.2.3.1 Test RB = RB15#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:32:25 PM &pr 25, 2013

Center Freq 1.753500000 GHz Center Freq: 1.753500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

MKkr1 1.752846 GHz

Ref Offset 13.1 dB

Ref 30.00dBmM 8.7723 dBm

CenterFreq
1.753500000 GHz

CF Step
600.000 kHz
Auto Man

(B |
Occupied Bandwidth Total Power 22.9 dBm Freq Offset

2.7002 MHz 0 Hz

Transmit Freq Error -1.939 kHz OBW Power 99.00 %
x dB Bandwidth 2.989 MHz x dB -26.00 dB

Span 6 MHz
#VBW 180 kHz #Sweep 100 ms

wsa | 1 File <PICTURE.png> saved

Report No: Huawei Proprietary and Confidential Page 111 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.3 Test Bandwidth =5
4.3.1.2.3.1 Test Channel = LCH

4.3.1.2.3.1.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 02:33:48 PM &pr 25, 2013

Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.712500000 GHz

CF Step
1.000000 MHz
Auto Man

Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms

Occupied Bandwidth Total Power Freq Offset
4.5066 MHz L HE

Transmit Freq Error -1.651 kHz OBW Power 99.00 %
x dB Bandwidth 4.942 MHz x dB -26.00 dB

msG | i) Alignment Completed
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.3.2 Test Channel = MCH

4.3.1.2.3.2.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:40:09 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.732500000 GHz

CF Step

1.000000 MHz
Span 10 MHz e Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.5dBm Freq Offset

4.4986 MHz 0 Hz

Transmit Freq Error 2.150 kHz OBW Power 99.00 %
x dB Bandwidth 4.937 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.3.3 Test Channel = HCH

4.3.1.2.3.3.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:40:30 PM &pr 25, 2013

Center Freq 1.752500000 GHz Center Freq: 1.752500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

MKkr1 1.7506 GHz

Ref Offset 13.1 dB

Ref 30.00dBmM 7.4666 dBm

CenterFreq
1.752500000 GHz

CF Step

1.000000 MHz
Span 10 MHz e Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.5dBm Freq Offset

4.5045 MHz 0 Hz

Transmit Freq Error 808 Hz OBW Power 99.00 %
x dB Bandwidth 4.923 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.4 Test Bandwidth = 10
4.3.1.2.4.1 Test Channel = LCH

4.3.1.2.4.1.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 02:40:53 PM &pr 25, 2013

Center Freq 1.715000000 GHz Center Freq: 1.715000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.715000000 GHz

CF Step
2.000000 MHz
Auto Man

Span 20 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms

Occupied Bandwidth Total Power Freq Offset
8.9645 MHz L HE

Transmit Freq Error -1.950 kHz OBW Power 99.00 %
x dB Bandwidth 9.546 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.4.2 Test Channel = MCH

4.3.1.2.4.2.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:41:14 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.732500000 GHz

CF Step

2.000000 MHz
Span 20 MHz e Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.8 dBm Freq Offset

8.9668 MHz 0 Hz

Transmit Freq Error 5.473 kHz OBW Power 99.00 %
x dB Bandwidth 9.559 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.4.3 Test Channel = HCH

4.3.1.2.4.3.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:41:35 PM &pr 25, 2013

Center Freq 1.750000000 GHz Center Freq: 1.750000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.750000000 GHz

CF Step

2.000000 MHz
Span 20 MHz e Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.7 dBm Freq Offset

8.9509 MHz 0 Hz

Transmit Freq Error -6.514 kHz OBW Power 99.00 %
x dB Bandwidth 9.555 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.5 Test Bandwidth = 15
4.3.1.2.5.1 Test Channel = LCH

4.3.1.2.5.1.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 02:41:56 PM &pr 25, 2013

Center Freq 1.717500000 GHz Center Freq: 1.717500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.717500000 GHz

CF Step
3.000000 MHz
Auto Man

Span 30 MHz
#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms

Occupied Bandwidth Total Power Freq Offset
13.458 MHz L HE

Transmit Freq Error -2.019 kHz OBW Power 99.00 %
x dB Bandwidth 14.34 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.5.2 Test Channel = MCH

4.3.1.2.5.2.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:42:19 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.732500000 GHz

CF Step

3.000000 MHz
Span 30 MHz e Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.5 dBm Freq Offset

13.472 MHz 0 Hz

Transmit Freq Error 19.733 kHz OBW Power 99.00 %
x dB Bandwidth 14.33 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.5.3 Test Channel = HCH

4.3.1.2.5.3.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:42:40 PM &pr 25, 2013

Center Freq 1.747500000 GHz Center Freq: 1.747500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.747500000 GHz

CF Step

3.000000 MHz
Span 30 MHz e Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.4 dBm Freq Offset

13.435 MHz 0 Hz

Transmit Freq Error 379 Hz OBW Power 99.00 %
x dB Bandwidth 14.31 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.6 Test Bandwidth = 20

4.3.1.2.6.1 Test Channel = LCH

4.3.1.2.6.1.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 02:43:03 PM &pr 25, 2013

Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.720000000 GHz

CF Step
4.000000 MHz
Auto Man

= |
Occupied Bandwidth Total Power Freq Offset

17.936 MHz 0 Hz

Transmit Freq Error -5.771 kHz OBW Power 99.00 %
x dB Bandwidth 19.00 MHz x dB -26.00 dB

Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.6.2 Test Channel = MCH

4.3.1.2.6.2.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:43:24 PM &pr 25, 2013

Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.732500000 GHz

CF Step

4.000000 MHz
Span 40 MHz e Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.3 dBm Freq Offset

17.929 MHz 0 Hz

Transmit Freq Error 13.274 kHz OBW Power 99.00 %
x dB Bandwidth 19.00 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.1.2.6.3 Test Channel = HCH

4.3.1.2.6.3.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 02:43:45 PM &pr 25, 2013

Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.1 dB
Ref 30.00 dBm

CenterFreq
1.745000000 GHz

CF Step

4.000000 MHz
Span 40 MHz e Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.2 dBm Freq Offset

17.893 MHz 0 Hz

Transmit Freq Error -2.717 kHz OBW Power 99.00 %
x dB Bandwidth 18.99 MHz x dB -26.00 dB

mse 1 Alignment Completed
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2 Test Band = BAND7

4.3.2.1 Test Mode = LTE/TM1

4.3.2.1.1 Test Bandwidth =5

4.3.2.1.1.1 Test Channel =LCH

4.3.2.1.1.1.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | : ALIGH AUTO 04:43:53 PM &pr 25, 2013

Center Freq 2.502500000 GHz Center Freq: 2.502500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

MKr1 2.50362 GHz
Ref Offset 13.3 dB
Ref30.00dBm 8.2583 dBm

CenterFreq
2502500000 GHz

CF Step

Center 2.503 GHz Span 10 MHz|[RREE i

Res BW 100 kHz #VBW 300 kHz #Sweep 100 msfors Man

Occupied Bandwidth Total Power : Freq Offset
4.5133 MHz Lz

Transmit Freq Error -2.832 kHz OBW Power 99.00 %
x dB Bandwidth 4.945 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.1.1.2 Test Channel = MCH

4.3.2.1.1.2.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:44:14 PM &pr 25, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 23.4 dBm Freq Offset

4.5097 MHz 0 Hz

Transmit Freq Error -4.952 kHz OBW Power 99.00 %
x dB Bandwidth 4.950 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.1.1.3 Test Channel = HCH

4.3.2.1.1.3.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:44:35 PM &pr 25, 2013

Center Freq 2.567500000 GHz Center Freq: 2.567500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2567500000 GHz

CF Step

Center 2.568 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 23.3 dBm Freq Offset

4.5131 MHz 0 Hz

Transmit Freq Error -6.782 kHz OBW Power 99.00 %
x dB Bandwidth 4.991 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.1.2 Test Bandwidth = 10
4.3.2.1.2.1 Test Channel = LCH

4.3.2.1.2.1.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 04:44:58 PM &pr 25, 2013

Center Freq 2.505000000 GHz Center Freq: 2.505000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2.505000000 GHz

CF Step

Center 2.505 GHz Span 20 MHz|[EEe i

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms -A—”t° Han

Occupied Bandwidth Total Power Freq Offset
9.0002 MHz L HE

Transmit Freq Error 4.733 kHz OBW Power 99.00 %
x dB Bandwidth 9.626 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.1.2.2 Test Channel = MCH

4.3.2.1.2.2.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:45:19 PM &pr 25, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 2.5322 GHz

Ref Offset 13.3 dB

Ref 30.00dBmM 8.1909 dBm

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 20 MHz| RS
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.8 dBm Freq Offset

9.0006 MHz 0 Hz

Transmit Freq Error -11.370 kHz OBW Power 99.00 %
x dB Bandwidth 9.594 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.1.2.3 Test Channel = HCH

4.3.2.1.2.3.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:45:40 PM &pr 25, 2013

Center Freq 2.565000000 GHz Center Freq: 2.565000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 2.562 GHz

Ref Offset 13.3 dB

Ref 30.00dBmM 7.8071 dBm

CenterFreq
2565000000 GHz

CF Step

Center 2.565 GHz Span 20 MHz| RS
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.9 dBm Freq Offset

8.9909 MHz 0 Hz

Transmit Freq Error -7.490 kHz OBW Power 99.00 %
x dB Bandwidth 9.626 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.1.3 Test Bandwidth = 15

4.3.2.1.3.1 Test Channel = LCH

4.3.2.1.3.1.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 04:46:03 PM &pr 25, 2013

Center Freq 2.507500000 GHz Center Freq: 2.507500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2507500000 GHz

CF Step

Center 2.508 GHz Span 30 MHz[[[SRE o

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms -A—”t° Han

Occupied Bandwidth Total Power Freq Offset
13.491 MHz L HE

Transmit Freq Error 14.427 kHz OBW Power 99.00 %
x dB Bandwidth 14.32 MHz x dB -26.00 dB

msG | i) Alignment Completed
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.1.3.2 Test Channel = MCH

4.3.2.1.3.2.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:46:24 PM &pr 25, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 30 MHz| ISt
uto Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.5dBm Freq Offset

13.474 MHz 0 Hz

Transmit Freq Error -28.985 kHz OBW Power 99.00 %
x dB Bandwidth 14.28 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.1.3.3 Test Channel = HCH

4.3.2.1.3.3.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:46:45 PM &pr 25, 2013

Center Freq 2.562500000 GHz Center Freq: 2.562500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2562500000 GHz

CF Step

Center 2.563 GHz Span 30 MHz| ISt
uto Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.7 dBm Freq Offset

13.465 MHz 0 Hz

Transmit Freq Error -8.260 kHz OBW Power 99.00 %
x dB Bandwidth 14.30 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.1.4 Test Bandwidth = 20

4.3.2.1.4.1 Test Channel = LCH

4.3.2.1.4.1.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 04:47:00 PM &pr 25, 2013

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2.510000000 GHz

CF Step
4.000000 MHz
Auto Man

= |
Occupied Bandwidth Total Power Freq Offset

17.981 MHz 0 Hz

Transmit Freq Error 20.519 kHz OBW Power 99.00 %
x dB Bandwidth 19.03 MHz x dB -26.00 dB

Center 2.51 GHz Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.1.4.2 Test Channel = MCH

4.3.2.1.4.2.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:47:30 PM &pr 25, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 40 MHz| RS
uto Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.3 dBm Freq Offset

17.960 MHz 0 Hz

Transmit Freq Error -412.837 kHz OBW Power 99.00 %
x dB Bandwidth 19.03 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.1.4.3 Test Channel = HCH

4.3.2.1.4.3.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:47:51 PM &pr 25, 2013

Center Freq 2.560000000 GHz Center Freq: 2.560000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2560000000 GHz

CF Step

4.,000000 MHz
Center 2.56 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.5dBm Freq Offset

17.919 MHz 0 Hz

Transmit Freq Error 7.239 kHz OBW Power 99.00 %
x dB Bandwidth 18.97 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2 Test Mode = LTE/TM2

4.3.2.2.1 Test Bandwidth =5

4.3.2.2.1.1 Test Channel =LCH

4.3.2.2.1.1.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e : ALIGM AUTO 04:48: 14 PM Apr 25, 2013

Center Freq 2.502500000 GHz Center Freq: 2.502500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
H#IEGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

Center Freq
2502500000 GHz

CF Step

Center 2.503 GHz Span 10 MHz|[FREE i

Res BW 100 kHz #VBW 300 kHz #Sweep 100 msfors Man

Occupied Bandwidth Total Power : Freq Offset
4.5085 MHz 2z

Transmit Freq Error 227 Hz OBW Power 99.00 %
x dB Bandwidth 4.924 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2.1.2 Test Channel = MCH

4.3.2.2.1.2.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:48:35 PM &pr 25, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.5dBm Freq Offset

4.5032 MHz 0 Hz

Transmit Freq Error -5.305 kHz OBW Power 99.00 %
x dB Bandwidth 4.914 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2.1.3 Test Channel = HCH

4.3.2.2.1.3.1 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:48:56 PM &pr 25, 2013

Center Freq 2.567500000 GHz Center Freq: 2.567500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2567500000 GHz

CF Step

Center 2.568 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.4 dBm Freq Offset

4.5095 MHz 0 Hz

Transmit Freq Error -4.429 kHz OBW Power 99.00 %
x dB Bandwidth 4.946 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2.2 Test Bandwidth = 10
4.3.2.2.2.1 Test Channel = LCH

4.3.2.2.2.1.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 04:43:10 PM &pr 25, 2013

Center Freq 2.505000000 GHz Center Freq: 2.505000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Mkr1 2.5042 GHz

Ref Offset 13.3 dB

Ref 30.006BM 6.7430 dBm

CenterFreq
2.505000000 GHz

CF Step

Center 2.505 GHz Span 20 MHz|[EEe i

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms -A—”t° Han

Occupied Bandwidth Total Power Freq Offset
8.9792 MHz L HE

Transmit Freq Error -603 Hz OBW Power 99.00 %
x dB Bandwidth 9.575 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2.2.2 Test Channel = MCH

4.3.2.2.2.2.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:42:40 PM &pr 25, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 2.53418 GHz

Ref Offset 13.3 dB

Ref 30.00dB0 6.9641 dBm

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 20 MHz| RS
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.9 dBm Freq Offset

8.9752 MHz 0 Hz

Transmit Freq Error -16.351 kHz OBW Power 99.00 %
x dB Bandwidth 9.624 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2.2.3 Test Channel = HCH

4.3.2.2.2.3.1 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:50:01 PM &pr 25, 2013

Center Freq 2.565000000 GHz Center Freq: 2.565000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2565000000 GHz

CF Step

Center 2.565 GHz Span 20 MHz| RS
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.0 dBm Freq Offset

8.9786 MHz 0 Hz

Transmit Freq Error -9.789 kHz OBW Power 99.00 %
x dB Bandwidth 9.563 MHz x dB -26.00 dB

mse 1 Alignment Completed
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2.3 Test Bandwidth = 15
4.3.2.2.3.1 Test Channel = LCH

4.3.2.2.3.1.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 04:50:24 PM &pr 25, 2013

Center Freq 2.507500000 GHz Center Freq: 2.507500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2507500000 GHz

CF Step

Center 2.508 GHz Span 30 MHz[[[SRE o

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms -A—”t° Han

Occupied Bandwidth Total Power Freq Offset
13.487 MHz L HE

Transmit Freq Error 15.169 kHz OBW Power 99.00 %
x dB Bandwidth 14.42 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2.3.2 Test Channel = MCH

4.3.2.2.3.2.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:50:45 PM &pr 25, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 30 MHz| ISt
uto Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.7 dBm Freq Offset

13.481 MHz 0 Hz

Transmit Freq Error -23.086 kHz OBW Power 99.00 %
x dB Bandwidth 14.44 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2.3.3 Test Channel = HCH

4.3.2.2.3.3.1 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:51:06 PM &pr 25, 2013

Center Freq 2.562500000 GHz Center Freq: 2.562500000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2562500000 GHz

CF Step

Center 2.563 GHz Span 30 MHz| ISt
uto Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.7 dBm Freq Offset

13.460 MHz 0 Hz

Transmit Freq Error -2.953 kHz OBW Power 99.00 %
x dB Bandwidth 14.46 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2.4 Test Bandwidth = 20

4.3.2.2.4.1 Test Channel = LCH

4.3.2.2.4.1.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMN AUTO 04:51:20 PM &pr 25, 2013

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2.510000000 GHz

CF Step
4.000000 MHz
Auto Man

= |
Occupied Bandwidth Total Power Freq Offset

17.972 MHz 0 Hz

Transmit Freq Error 11.270 kHz OBW Power 99.00 %
x dB Bandwidth 19.03 MHz x dB -26.00 dB

Center 2.51 GHz Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2.4.2 Test Channel = MCH

4.3.2.2.4.2.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:51:50 PM &pr 25, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13.3 dB
Ref 30.00 dBm

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 40 MHz| RS
uto Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.4 dBm Freq Offset

17.947 MHz 0 Hz

Transmit Freq Error -18.159 kHz OBW Power 99.00 %
x dB Bandwidth 19.00 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

4.3.2.2.4.3 Test Channel = HCH

4.3.2.2.4.3.1 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGH AUTO 04:52:11 PM &pr 25, 2013

Center Freq 2.560000000 GHz Center Freq: 2.560000000 GHz Radio 5td: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 2.5628 GHz

Ref Offset 13.3 dB

Ref 30.00dB0 6.2309 dBm

CenterFreq
2560000000 GHz

CF Step

4.,000000 MHz
Center 2.56 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.5 dBm Freq Offset

17.924 MHz 0 Hz

Transmit Freq Error 510 Hz OBW Power 99.00 %
x dB Bandwidth 19.06 MHz x dB -26.00 dB
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5Appendix_E: Band Edges Compliance

Part | - Test Plots
5.1 For GSM
5.1.1 Test Band = GSM850

5.1.1.1 Test Mode = GSM/TM1

5.1.1.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA

- T e : ALIGNAUTO  [03:52:57 PM F
Center Freq 824.000000 MHz Avg Type: Pwr(RMS) [EEneY
—» Trig:Free Run Avg|Hold: 70/100 T

IFGain:Low #atten: 30 JdB

Mkr1 823.980 MHz Auto Tune
Ref Offset 12.7 dB
Reef 2;}]0 dBm 16.581 dBm

CenterFreq
824.000000 MHz

StartFreq
823.000000 MHz

-13.00 clBm|

StopFreq
825.000000 MHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Start 823.000 MHz Stop/§25.000 MHz
#Res BW 5.1 kHz #/BW 10 kHz* #Sweep 1.00 s (1001 pts)

MSG
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.1.1.1.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 03:54:13 PM &pr 24, 2013

Center Freq 849.000000 MHz Avg Type: Pwr(RMS) - Frenuancy
—w— Trig:Free Run Avg|Hold: 71/100
IFGain:Low

#Atten: 30 JdB

Mkr1 849.020 MHz Auto Tune
R 49,020 M

CenterFreq
849.000000 MHz

StartFreq
848.000000 MHz

Stop Freq
850.000000 MHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Start 848.000 MHz a Stop 850.000 MHz
#Res BW 5.1 kHz #/BW 10 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.1.1.2 Test Mode = GSM/TM2

5.1.1.2.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA

SoigdRe ] g ALIGN AUTO 04:05:19 PM Apr 24, 2013 E
Center Freq 824.000000 MHz Avg Type: Pwr(RMS) [EEneY
—» Trig:Free Run Avg|Hold: 71/100 T

IFGain:Low #atten: 30 JdB

Mkr1 823.960 MHz Auto Tune
Ref Offset 12.7 dB
Reef 288.960 dBm 24 058 dBm

CenterFreq
824.000000 MHz

StartFreq
823.000000 MHz

=13 0N ciAm|

StopFreq
825.000000 MHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Start 823.000 MHz Stop 825.000 MHz
#Res BW 5.1 kHz #/BW 10 kHz* #Sweep 1.00 s (1001 pts)

MSG
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.1.1.2.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 04:06:35 PM &pr 24, 2013

Center Freq 849.000000 MHz Avg Type: Pwr(RMS) - Frenuancy
—w— Trig:Free Run Avg|Hold: 71/100
IFGain:Low

#Atten: 30 JdB

Mkr1 849.010 MHz Auto Tune
o 49,010 M

CenterFreq
849.000000 MHz

StartFreq
848.000000 MHz

~15 00 dFmy
Stop Freq
850.000000 MHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Start 848.000 MHz Stop 850.000 MHz
#Res BW 5.1 kHz #/BW 10 kHz* #Sweep 1.00 s (1001 pts)

mse i Alignment Completed
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SVA RF Test Report of HUAWEI G526-L33, G526-L33
HuAwer FCC ID: QISG526-L33

Security Level: Public

5.1.2 Test Band = GSM1900

5.1.2.1 Test Mode = GSM/TM1

5.1.2.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA

E R |

ALIGN AUTO 05:07:43 PM

Center Freq 1.850000000 GHz

IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset 12.9 dB
Ref 25.00 dBm

Start 1.849000 GHz
#Res BW 5.1 kHz #VBW 10 kHz*

MSG

Avg Type: Pwr(RMS) TRA Frequency
Avg|Held: 71/100

Mkr1 1.849 980 GHz Auto Tune
-20.734 dBm

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

-135.00 dBmj

Stop Freq
1.851000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Stop 1.851000 GHz
#Sweep 1.00 s (1001 pts)
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.1.2.1.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 05:02:01 PM &pr 24, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) - Frenuancy
—w— Trig:Free Run Avg|Hold: 70/100
IFGain:Low

#Atten: 30 JdB

Mkr1 1.910 020 G Hz LA
Ref 25.00 dBm 910 020 CHz

CenterFreq
1.910000000 GHz

StartFreq
1.909000000 GHz

Stop Freq
1.911000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Start 1.909000 GHz Stop 1.911000 GHz
#Res BW 5.1 kHz #/BW 10 kHz* #Sweep 1.00 s (1001 pts)

mse i Alignment Completed
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.1.2.2 Test Mode = GSM/TM2

5.1.2.2.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMN AUTO 05:13:37 PM Apr 24, 2013 F
Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) b
—» Trig:Free Run Avg|Hold: 71/100 T

IFGain:Low #atten: 30 JdB

Mkr1 1.849 990 GHz Auto Tune
Ref Offset 12.9 dB
Reef 288.e00 dBm -24.734 dBm

CenterFreq
1.850000000 GHz

StartFreq
1.849000000 GHz

=13 0N ciAm|

StopFreq
1.851000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Start 1.849000 GHz Stop 1.851000 GHz
#Res BW 5.1 kHz #/BW 10 kHz* #Sweep 1.00 s (1001 pts)

MSG
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.1.2.2.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 05:20:52 PM &pr 24, 2013

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) - Frenuancy
—w— Trig:Free Run Avg|Hold: 70/100
IFGain:Low

#Atten: 30 JdB

Mkr1 1.910 020 G Hz LA
Ref 28,00 dBm 910 020 CHz

CenterFreq
1.910000000 GHz

StartFreq
1.909000000 GHz

~15 00 dFmy
Stop Freq
1.911000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Start 1.909000 GHz Stop 1.911000 GHz
#Res BW 5.1 kHz #/BW 10 kHz* #Sweep 1.00 s (1001 pts)

wsa 1File <PICTURE.png> saved
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S'A RF Test Report of HUAWEI G526-L33, G526-L33

Huawer FCC ID: QISG526-L33 Security Level: Public
5.2 For UMTS

5.2.1 Test Band = WCDMAS850

5.2.1.1 Test Mode = UMTS/TM1

5.2.1.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept 5A

SR S|

ALIGN AUTO

04:47:20 PM Apr 24, 2013

Center Freq 824.000000 MHz
IFGainilow

Trig: Free Run
#Atten: 46 dB

Ref Offset 12.7 dB
Ref 30.00 dBm

sy

#VBW 200 kHz*

Start 823.000 MHz
#Res BW 51 kHz

MSG

Avg Type: Pwr(RMS)
Avg|Hold: 171100

Mkr1 823.970 MHz

-34.241 dBm

-135.00 dBmj

Stop 825.000 VMIHz
#Sweep 1.00 s (1001 pts)

Frequency

Auto Tune

CenterFreq
824.000000 MHz

StartFreq
823.000000 MHz

Stop Freq
825.000000 MHz

CF Step
200.000 kHz

Auto Man

Freq Offset
0 Hz
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g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.2.1.1.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 04:47:50 PM &pr 24, 2013

Center Freq 849.000000 MHz Avg Type: Pwr(RMS) - Frenuancy
—w— Trig:Free Run Avg|Hold: 17/100
IFGain:Low

#Atten: 46 JdB

Mkr1 849.020 MHz Auto Tune
o 49,020 M

CenterFreq
849.000000 MHz

StartFreq
848.000000 MHz

-135.00 dBmj Sto p Freq
850.000000 MHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Start 848.000 MHz Stop 850.000 MHz
#Res BW 51 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

wsa 1File <PICTURE.png> saved
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